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FCC RF Test Report
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.
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Report No. : FGON0606B

Conducted Spurious Emission

LTE Band 66 / 1.4AMHz

Ref Level 0,00 dBm  Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4.60 dB Moda Auto Sweep
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Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 90522960 MHz | -54,60 dBm —41,60 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 856.680910 Mz -54,58 dBm -41,5% dp
1.000 GHz 1,700 GHz | 1.000 MHz -54.89 dBm -41,89 dB 1.000 GHz 1,700 GHz | MHz 1.69983 GHz | -54.56 dBm -41,56 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -54,06 dBm 41,08 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.66797 GHz -54,03 dBm | -431.03 dB
3.000 GHz 2,000 GHz | 1.000 MHz ; | 4144 dBm 44 0B 3.000 GHz 2.000 GHz | 1.000 MHz 3.42021 GHz | ] -28.62 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.86427 GHz | 21 dim ~36.21 dB 9.000 GHz | 1.000 MHz | 12.83927 GHz -43.46 dBm | ~36.46 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.01112 GHz -47.17 dBm -34.17 dB 13.000 GHz 1.000 MHz 17.05404 GHz -47.25 dBm -34.25 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz B70.81209 MHz | -54,62 dBm —41,62 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 86964258 MHz -54,64 dBm -41,64 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -54.92 dBm -41,92 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -55.22 dém -42,22 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.67401 GHz -53,83 dBm -40.83 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.644098 GHz -54.03 dBm | -431.03 dB
3.000 GHz 2,000 GHz | 1.000 MHz 3.48921 GHz | dBm -30.12 dB 3.000 GHz 2.000 GHz 1.000 MHz -43.90 dBm -30.50 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.80427 GHz | dem | ~36.50 dB 9.000 GHz | 1.000 MHz | -43.39 dBm | 36,39 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.81497 GHz 47.13 dBm -34.12 dB 13.000 GHz 1.000 MHz -47.20 dBm -34.20 dB
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LTE Band 66 / 1.4AMHz

Highest Channel / QPSK

Highest Channel / 16QAM
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SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 da -40 dBm
T — e S = -50 dBm Tm'__--—‘\ = W ey
i i " W, s
-50 dbi
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BES5.47976 MHz | -54.58 dBm 41,56 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 957.58371 MHz -54.58 dBm -41,56 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.59908 GHz | -55.53 dBm -42,53 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69458 GHz | -55.72 dém -42,72 B
1.790 GHz | 3,000 GHz 1.000 MHz | -54,12 dBm 41,12 dB 1.790 GHz | 3.000 GHz 1.000 MHz | 69175 GHz -54,11 dBm | -431.11 dB
3.000 GHz 9.000.GHz | 1.000 MHz ; | -46.31 dBm -33.31 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.55770 GHz | -45.99 dBm -32.59 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.94088 GHz | 9.31 dim. | ~36.31 dB 9.000 GHz | 1.000 MHz | 2.82827 GHz 43,50 dBm ~36.50 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.61288 GHz -47.22 dBn -34.22 dB 13.000 GHz 1.000 MHz 15.82288 GHz -47.07 dBm -34.07 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz i 1.600 MHz 99733363 MHz | -54,70 dBm ~41,70 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 85093703 MHz -54,76 dBm -41,76 db
1.000 GHz 1.000 MHz 1.69913 GHz | -54.22 dBm -41,22 di 1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -54.62 dBm -41,62 B
1.000 MHz | 6 -54,03 dBm 1.790 GHz | 3.000 GHz 1.000 M -40.87 d&
1.000 MHz 3.420, -41,35 dBm 3.000 GHz 2.000 GHz | 1.000 M -26.96 dB
1 1.000 MHz | 12:845 47 dBm. 9.000 GHz | 13.000 GHz 1.000 MHz | -3 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.81038 GHz -47.28 dim 13.000 GHz 18:000 GHz 1.000 MHz -34.21 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 66 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm  Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4.60 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 da -40 dBm
" A 50 dBy I A =
er— s P—— e 4 Y T P PV—— S
-50 dB
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz | -54.67 dBm 41,67 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 85564468 MHz -54.81 dBm -41,81 d&
1,700 GHz | 1.000 MHz 1.69913 GHz | -54,73 dBm -41,73 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69913 Ghz | -54.76 dBm -41,76 dB
1 3,000 GHz 1.000 MHz | 6 GHz -53,97 dBm -40,97 B 1.790 GHz | 1.000 MHz | 2.83771 GHz -53.98 dBm -40.98 d&
3.000 GHz 9.000.GHz | 1.000 MHz | -43.45 dBm -30.45 dB 3.000 GHz 1.000 MHz GHz | -44.14 dBm -31.14 dB
9.000 | 13.000 GHz 1.000 MHz | 11.95088 GHz | 9.36 dBm. ~36.36 dB 9.000 GHz | £ Hz | 1.000 MHz | 84877 GHz -43.26 dBm | ~36.26 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.0494E GHz -45.93 dBn 13.000 GHz 18.000 GHz 1.000 MHz 15.80747 GHz -47.13 dBm -34.13 dB
L )i O]

L TT [ |

Date. 9 AN 2020 09-2253

Date. 8 JAN 2020 G8:22:08

Highest Channel / QPSK

Highest Channel / 16QAM

=]
Ref Level 0,00 dém  Offsat 4.60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 4,60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da -40 dBm
50 d 1 A gl 50 dBm 1 A
Tl i IESE RS S S i PR R T e
a0 dem 50 dBm
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 87372064 MHz | -54,68 dBm ~41,65 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 860, 14743 Mz -54,55 dBm -41,55 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.50147 GHz | -55.41 dBm 42,41 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.66904 GHz | -55.68 dBm -42,68 dB
GHz | 3,000 GHz 1.000 MHz | 2.71030 GHz -54,00 dBm -41,00 dB 1.790 GHz | 3.000 G 1.000 MHz | 2 -54,06 dBm | -41.06 dB
3.000 GHz 2,000 GHz | 1.000 MHz | -45.38 dBm -32.38 dB 3.000 GHz 2.000 GHz 1.000 MHz 3 -45.54 dim -32.54 dB
9.000 | 13.000 GHz 1.000 MHz | 12.85077 GHz | -43.18 dBm ~36.18 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12 -43.46 dBm ~36.46 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.80330 GHz -47.06 dBm -34.06 dB 13.000 GHz 18.000 GHz 1.000 MHz 15 -47.07 dBm -34.07 dB
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SPORTON LAB.

ea FCC RF Test Report Report No. : FGON0606B

LTE Band 66 / 5MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

trum
Ref Level 0,00 dBm  Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4.60 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR P
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
=30 dBrm
40 dBm
| A 1 .
i - 50 dBm - Y A
B & =i L o PP — e e
%50 dem—
<70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz ! -54,78 dBm —41,76 dB 30,000 MHz | 1.000 GHz | 808.13843 MHz -54.82 dBm -41,82 d&
1.000 GHz 1,700 GHz | 1.000 MHz -54.36 dBm -41,36 dB 1.000 GHz 1,700 GHz | 1.659983 GHz | -54.63 dBm -41,63 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -53,97 dBm -40,97 R 1.790 G 3.000 GHz 2.65143 GHz -53.98 dBm -40.88 di
3.000 GHz 9.000.GHz | 1.000 MHz -41,29 dBm -268.29 dB 3.000 GHz 9.000 GHz | 3.42021 GHz | -41.71 dBm -28.71 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.96488 GHz | 13,48 dBm. ~36.48 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.79278 GHz 2.44 dBm ~36.44 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.05022 GHz -47.31 dBm -34.31 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.61782 GHz -47.14 dBm -34.14 dB
gn

[ i i i ] (1171

Date 8 AN 2020 094658 Date 8 JAN 2020 G2 47:58

Middle Channel / QPSK Middle Channel / 16QAM

Ref Level 0,00 dBm  Offsat 4,60 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 4,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 AAE—HEURIONS |INE ARS FAS -10 depE_fPURIONS LINE ARS I,
“SpURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dBrm
=30 dBrm
-40'dBim
I A e 50 dbm A -
1 I I -~ = = ——— Ty
oot T -l a
50 dBm
-70 dBm
-80 der -80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 908.22982 MHz | -54,73 dbm —41,73 dB 30,000 MHz | 1,000 GHz | 978.91304 MHz -54.71 dBm —41,71 dB
1.000 GHz 1.700 GHz | 1.000 MHz 1.69808 GH: -54.67 dBm -41,67 dB 1.000 GHz 1,700 GHz | 1.69808 GHz | -54.87 dBm -41,87 d&
1.790 GHz | 3.000 GHz 1.000 MHz | 2.62400 GHz -53,93 dBm -40,93 dB 1.790 G 3,000 GHz 2.65789 GHz -54.00 dBm -41.00 dB
3.000 GHz 2.000 GHz | 1.000 MHz 3.48571 GHz | -42.72 dBm -29.72 dB 3.000 GHz 2,000 GHz | 3.48571 GHz | -44.57 dBm -31.57 d&
9.000 GHz 13.000 GHz 1.000 MHz | 12:82277 GHz | 49.25 dBm ~36.25 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12:93927 GHz 3,28 dBm -35.28 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.04237 GHz -47.12 dBm -34.12 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.81372 GHz -47.23 dBm -34.23 dB
L i 1T L il CHIRNERYD we
Date .JAN.2020 094552 Date. 9.JAN 2020 00:45:05
Sporton International (Kunshan) Inc. Page Number 1 A224 of A236
TEL : +86-512-57900158 Report Issued Date : Feb. 20, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AUZ8AW12HP



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band

66 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm  Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4.60 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 da -40 dBm
1 M A 1 A - L}
] g ] A -50.dBm —] — — e
60 dBm
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 93964768 MHz | -54,48 dBm —41,45 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 87372064 Mz -54,61 dBm -41,61 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.57984 GHz | -55.17 dBm -42,17 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67954 GHz | -55.63 dBm -42,63 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.67200 GHz -54,12 dBm 41,12 dB 1.790 GHz | 3.000 GHz 1.000 MHz | 2.66474 GHz -41.16 dB
3.000 GHz 2,000 GHz | 1.000 MHz 3.55070 GHz | -45.53 dBm -32.53 dB 3.000 GHz 2.000 GHz 1.000 MHz 3.55070 GHz | -33.08 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.81127 GHz | 9,40 dBm. | ~36.40 dB 9.000 GHz | 1.000 MHz | 11.94038 GHz dBm | ~36.34 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.63741 GHz -47.08 dB -34.0% dB 13.000 GHz 1.000 MHz 16.63074 GHz -47.18 dBm -34.18 dB
{ i t e [ i TR o
Date 9.JAN 2020 08:56 17 Date 9 JAN, 2020 09:55:37
m pectr -
Ref Level 0,00 dBm  Offsat 4,60 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 4,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
400 dBy T 40 dBm -
S50 ds " wrth 50 dBm—M x o, o,
= U P Vo e —— R VPRI e v
60 nem—— “50 dBm
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 852.53103 MHz | -54,50 dBm ~41,50 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 5. 568: -54,64 dBm -41,64 db
1.000 GHz 1.000 MHz 1.69318 GHz | -50.49 dBm -37.43 dB 1.000 GHz 1,700 GHz | 1.000 MHz -49.17 dBm -36,17 d&
1.000 MHz | -54,17 dBm 1.790 GHz | 3.000 GHz 1.000 M 2 -54.07 dBm | -431.07 d&
1.000 MHz | -41.58 dBm 3.000 GHz 2.000 GHz | 1.000 M 3.42121 | -42.06 dBm
1 1.000 MHz | 12.85727 GHz dBrn | 9.000 GHz | 13.000 GHz 1.000 MHz | 12.84627 GHz -43.50 dém -36.50 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.80705 GHz 6.90 dim 13.000 GHz 18:000 GHz 1.000 MHz 16.65740 GHz -47,18 dém -34.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 66 / 10MHz

Ref Level 0,00 dBm  Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4.60 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dai -40 dBm
v
| >
A A
———— v vt 50 dBm —1 pwy——— P
50 demn | —
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 927.04398 MHz | -54.62 dBm 41,62 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B77.11394 MHz -54.58 dBm -41,68 dB
1,700 GHz | 1.000 MHz 1.69598 GHz | -54,40 dBm 41,40 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.59598 GHz | -54.86 dBm -41,86 dB
1 3,000 GHz 1.000 MHz | 1288 G -53,93 dBm | -40,93 B 1.790 GHz | 1.000 MHz | 3 24 GHz -54.06 dBm -41.06 dB
3.000 GHz 9.000.GHz | 1.000 MHz 3.48121 GH. -42.97 dBm 7 dB 3.000 GHz 1.000 MHz 3.48121 GHz | 7 -30.87 dB
9.000 | 13.000 GHz 1.000 MHz | 12.85327 GHz | 4 dBm | ~36.17 dB 9.000 GHz | £ Hz | 1.000 MHz | 11.94838 GHz -43.30 dBm | ~36.30 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.80330 GHz -47.11 dBn -34.11 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.80955 GHz -47.02 dBm -34.08 dB
{ i t [ i TR o
Date 8 JAN 2020 10:08.04 Date 8 JAN 2020 10.08:45
=]
Ref Level 0,00 dém  Offsat 4.60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 4,60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dai -40 dBm
2 4 50 dBm !
B =i . e —— PV e
60 dBm
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B88.74813 MHz | -54,75 dBm —41,75 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 912.50125 MHz -54.86 dBm -41,86 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.59103 GHz | -55.41 dBm 42,41 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65820 GHz | -55.69 dBm -42,68 B
GHz | 3,000 GHz 1.000 MHz | 2.67401 GHz -54.12 dBm 41,12 dB 1.790 GHz | 3.000 G 1.000 MHz | 2.64337 GHz -54.03 dBm -431.03 d8
3.000 GHz 9.000.GHz | 1.000 MHz | -44.77 dBm -31.77 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.54120 GHz | -45.59 dBm -32.59 dB
9.000 | 13.000 GHz 1.000 MHz | 12.38433 GHz | -43.38 dBm ~36.38 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | - dem | ~36.47 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.04154 GHz -47.03 dBm -34.02 dB 13.000 GHz 18.000 GHz 1.000 MHz -47.05 dBm -34.05 dB
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